Phoenix Engineering
Control Systems Specialists

Phoenix House, Scarne Mill Industrial Estate, Launceston, PL15 9GL
Tel: (01409) 211167
www.phoenix-engineers.co.uk

Personal Details

Name

Head Office
address

Preferred Mailing
Address

Telephone

Email

Qualifications

Howard Robinson

Phoenix Engineering
Phoenix House

Scarne Mill Industrial Estate
Launceston

Cornwall

PL15 9GL

Phoenix Engineering
Suite 2

Bennetts Business Centre
The Old Bakery

Main Road

Pontesbury

SY5 ORR

01743 793729

howard.robinson@phoenix—engineers.co.uk

Qualifications obtained BSc (First Class Honours) Environmental

Memberships

Science, University of Bradford, 1977.
Chartered Environmentalist

Chartered Scientist

Chartered Waste Manager

Chartered Institute of Wastes Management -
Fellow

International Waste Working Group (IWWG) —
Board Member.

Chartered Institution of Water and
Environmental Management — Fellow

International Waste Working Group (Founding
Board Member)

Institute of Waste Management (South Africa) —
Fellow

Career History

2014 - Present

1982 - 2014

Phoenix Engineering

Process Director

Sinclair Knight Merz (previously Enviros,
acquired by SKM in 2010)

Technical Director

Registered Office: Hunters Lodge, Virginstow, Beaworthy, Devon EX21 5EA Phoenix Electrical Engineering Services Ltd

T/A Phoenix Engineering, V.A.T. Number: 673 9428 93 Registered England No: 3135186

= sccs s =
L[] w -
R = =nn= CHASE ?lf.‘\?',s.'.rﬁﬂf‘.? “‘“u g;}:m‘.?.l DARE ks
CONTRRCTOR S ” iso ‘90071 = 180 14007 2~

QMF 0 vO Issued 14/11/2016

Page 1 of 7



Howard is the Process Director at Phoenix. Howard joined Phoenix in September 2014. Prior to
joining Phoenix, Howard worked for SKM Enviros (formerly Aspinwall & Company) as Technical
Director for more than 30 years, following six years’ experience at the UK Water Research Centre.
The whole of his working life has been spent on waste management projects, particularly in the
fields of landfill and waste science and research, and waste treatment processes.

In his role as Technical Director at SKM Enviros, Howard was responsible for many of the
Company's largest projects, in the UK and overseas. He has travelled extensively throughout the
World, working on every continent except Antarctica, advising governments and private companies,
particularly on projects involving the management of landfill leachates, environmental monitoring,
and landfill design and remedial works.

His group at SKM Enviros was responsible for the detailed design and commissioning of more than
ninety full-scale leachate treatment plants in the UK and overseas, including some of the largest
such plants in the World. These presently treat a total of over 25,000m3 of leachate per day. During
the last decade projects have involved work in South Africa, New Zealand, Mauritius, Italy,
Germany, Austria, the USA, Morocco, and most recently Malaysia. Howard was responsible for
design and commissioning of one of the largest leachate treatment plants in the World, at the
award-winning new 140Mm3 Bukit Tagar Landfill, which was opened in 2006 to serve the city of
Kuala Lumpur. He has also worked to design and commission another award-winning large
leachate treatment plant at a closed 20Mm3 urban dump at Taman Beringin, and on leachate
treatment designs for eight other closed landfills.

Having already designed and commissioned three large leachate treatment plants in South Africa,
Howard was responsible for design of a very large plant in Cape Town, which was commissioned
by him during early 2012, to treat 500m3/d of very strong leachate, with full nitrification and
denitrification of high concentrations of ammoniacal-N, allowing surface water discharge of treated
leachate. During May 2012 the plant received the Piet Vosloo award of the Water Institute of
Southern Africa, as representing the greatest advance in wastewater treatment in Southern Africa
during the previous two years.

Howard has written and presented more than 200 professional papers and reports in the field of
wastes management and leachate treatment, including definitive reports on leachate quality from
landfills in the UK, Hong Kong, New Zealand, South Africa and Malaysia, and an international
review of leachate quality at large landfills throughout the World. He has acted as a specialist
expert witness in the UK and overseas. Howard is considered to be one of a small number of World
experts in the field of landfill science, and leachate management and treatment.

Howard Robinson is an environmental scientist who has worked for over 30 years on landfill
processes, specialising in the generation, composition and treatment of landfill leachates, and their
relationships with production of landfill gas. During 6 years spent working on behaviour of domestic
and hazardous wastes in landfills, at the UK Water Research Centre, he carried out original and
definitive studies into leachate management, on behalf of the UK Government. After joining
Aspinwall and Company in 1982 (Enviros since 1997, and SKM Enviros since 2009), Howard began
to design full-scale leachate treatment plants, and continued to undertake specialised Government
research contracts to investigate behaviour of wastes in landfill sites, and management, treatment,
and attenuation of landfill leachates, in natural strata. In 1983 he designed and commissioned the
first engineered leachate treatment plant in Britain, at the Bryn Posteg Landfill in mid-Wales, and
has developed a team of scientists and engineers that now has an international reputation in the
field of leachate management, and well over 100 man-years of experience. Howard has been
responsible for the design of more than 90 full-scale leachate treatment plants, in the UK and
overseas. These plants often use innovative process designs to achieve strict effluent discharge
consents, reliably and consistently, and all continue to operate well. Many use the modified
Sequencing Batch Reactor (SBR) process that Howard has developed over many years, with user-
friendly SCADA operating systems and modem interfaces allowing remote interrogation. All are
well-engineered to meet the extended life that such plants must provide. More than half of the
plants make discharges of effluent directly into surface watercourses, some meeting extremely
strict discharge consents, including one where rainbow trout are required to survive unharmed for
96 hours in treated effluent, and have done so successfully for more than 10 years.

Registered Office: Hunters Lodge, Virginstow, Beaworthy, Devon EX21 5EA Phoenix Electrical Engineering Services Ltd
T/A Phoenix Engineering, V.A.T. Number: 673 9428 93 Registered England No: 3135186

i CHAS 7%\ oS e x—3 ACS &
M e N | yf NES v NS §

CONTRACTOR Aceredited Contractor
CHAS.co.uk

Issued 14/11/2016 Page 2 of 7

;o uKas

iso 9001 "% 1507140607 "2




3

To meet these consents, Howard has developed and optimised various effluent polishing
processes, and applied these to treated leachates. More than twenty reed bed polishing systems
have been designed and commissioned, with a total area of well over 10 hectares. At other plants,
treatment solutions have included Dissolved Air Flotation (DAF) systems, woodland or grassland
irrigation, ozonation, ultrafiltration, or activated carbon filtration. The objective at each site is to
provide an appropriate and cost-effective solution, capable of being operated in a simple manner
by landfill site staff.

At some sites, landfill leachates are disposed of into the public sewer. Elevated concentrations of
dissolved methane in untreated leachate can give rise to explosion hazards, and for safe disposal,
greater than 99 percent methane removal is required. Based on innovative pilot-scale experiments,
a technical design basis has been developed by Howard, and more than ten full-scale methane
stripping plants have been designed and commissioned to treat leachates.

During the last 25 years, Howard has prepared definitive reviews of landfill leachate quality for
government and private sector clients in the UK, Hong Kong, South Africa, New Zealand and
Malaysia. From 1990 to 1995 he was responsible for researching and writing the 550 page UK
Government “Review of the Composition of Leachates from Domestic Wastes in Landfill Sites”
(CWM 072/95), and during the last 20 years has completed many other leachate research contracts
for the UK Environment Agency. These leachate quality data presently comprise the basis for the
leachate source term within the “Landsim” model. He also drafted the sections of DoE Waste
Management Paper 26B, which relate to leachate management and composition, when this
document was prepared by Aspinwall as a contract for the Department of Environment in 1994/5.
He has worked at landfills that have received a variety of waste types, and undertaken many
assessments of List 1 and Red List Components for private sector clients. Most recently, working
for Enviros in association with Knox Associates, Howard directed a project for the UK Environment
Agency to provide data, guidance, and a detailed reporting protocol, which now allows landfill
operators to comply with the reporting requirements of the UK Pollution Inventory, for emissions
of trace organic compounds in raw and treated leachates. Samples were collected and analysed
from more than 60 landfills, and from 30 leachate treatment plants in the UK and Ireland. This
work, and the protocol prepared, is available on the Agency’s website at www.environment-
agency.gov.uk/pi. A second piece of work, to update the study and consider 30 additional
compounds, was complete for the Agency in 2003. Another recently completed Agency project that
Howard directed (completed in October 2000, on behalf of the Thames Region of the EA), was an
assessment of trace organic compounds in leachates from landfills in the Thames Region, and how
these were related to licensed inputs to these sites (TRW-MON). This will guide the monitoring
required under Regulation 15 Reviews and Licence Surrender by the Agency.

During October 2003, Howard and his leachate team were commissioned by the Environment
Agency to provide technical guidance for the UK waste management industry that sets out the
detailed requirements of Best Available Techniques (BAT) for landfill leachate management and
treatment under IPPC. This guidance will assist operators in applying for new integrated PPC
permits, in a clear and unambiguous manner, and a 200 page report has been published by the
Environment Agency as a definitive guide to the waste industry in the UK.

Again working in association with Knox Associates, Howard recently directed another very large
project for the UK Environment Agency, entitled “Improved Definition of the Leachate Source Term”
(project P2-236) to investigate the impacts that the EU Landfill Directive will have on leachate
quality at UK landfills. Work has involved extensive data collection, and visits to many EU landfills
that have received Mechanically-Biologically Treated wastes, MSW Incinerator Ashes, and also to
hazardous waste monofills, to obtain leachate samples for detailed analysis. Two large final reports
were prepared and published by the Agency during late 2004.

Howard has travelled widely during the last 30 years, directing projects and lecturing in many
countries. He has received several awards for his work.

During the period 1988-1995, He worked extensively on leachate management in Hong Kong, being
instrumental in developing Enviros’ presence in South-East Asia, and managing our first two
contracts in the territory, working on projects for the Environmental Protection Department of the
Hong Kong Government. The first of these projects was a major leachate disposal study for the
proposed 30Mm3 North Eastern New Territories (NENT) landfill, involving field studies, laboratory
treatability trials, and the preparation of outline and detailed designs for an on-site leachate
treatment plant, that was commissioned during 1995 and remains one of the largest such plants in